

### Back of top visible panel

108mm	106mm	105mm	104mm	104mm	104mm
Parahydroxybenzoates: may cause allergic reactions, possibly delayed     South and the off one of the medicine contains about 5.1 mmot of sodium and therefore care should be exercised in patients on a sodium restricted diet.     Potasium: Each 10 ml dose of this medicine contains about 2 mmot and therefore care should be exercised in patients on a sodium restricted diet.     To a state of the sendicine contains about 2 mmot and therefore potasium levels.     How TO TARE ACTION TO ANCE Before use a state of the sendicine contains and other medicines. If you are unsure how to use this medicine, check with your doctor or pharmacist.	Adults and children over 12       5 - 10 ml         years and the Elderhy:       Children under 12 years:       only under medical supervision         WARNING: DO NOT EXCEED THE STATED DOSE       If you take more of this medicine than you should         Works are your wilkely but if it occurs it may cause bloating.       If you take medicine         If you for take the medicine       If a soon as you remember, Do not take a double dose to make up for the forgotten dose.	4. POSSIBLE SIDE EFFECTS Like all medicines, this product can cause die effects, although not every rais/medicines, this product can cause die effects, although not every rais/medicines, this product can cause die effects, although not every rais/medicines, this products can develop allergic reactions such as difficulty treathing, hives and swelling of the face. If this occurs you should stop taking the medicine and seek immediate medical attention. Reporting of side effects. If you get any side effects, tak to your doctor, pharmacist or nurse. This includes any possible side effects not issed in this sealter. You can allow provide diverged by you the Yelfe Card Schware at can allow provide work by you have Yelfe Card Schware at can allow provide work by you have Yelfe Yelfe.	HOW TO STORE ACIDEX ADVANCE Keep out of the sight and reach of children.     Do a sight and reach of children.     Do not use this product after the excity date which is stated on the     pack. The expiry date refers to the last day of that month.     Medicines should not be disposed of via waterwater or household     wasale. Ask your pharmacist how to dispose of medicines no longer     required. These measures will help to protect the environment.     FURTHER INFORMATION     What Acidex Advance containts:     The active ingredients are. Sodium alginate 1000 mg/10 ml.     Potassium hydrogen carbonate 200 mg/10 ml	The other ingredients are: Calcium Carbonate, Carbomer, Sodium Hydroxide, Saccharin Sodium, Ethy Markon State State State State State State State State (E216), Buy Parahydroxyderwasah, Isopropri Alcohol, Peppermint Oil and Purified Water (see and of Saction 2 for further information) What Acidex Advance locks like and contents of the pack This medicine is a peppermint flavoured while or cream coloured suppension. It comes in amber glass bottles of 150 ml, 250 ml, 300 ml and 500 ml with white polypropylene caps. Not all pack sizes may be marketed.	Manufacturer/Marketing Authorisation Holder Prewood Laboratories Limited, Ballymacarbry, Clonmel, Co. Tippering, Ireland. PL 049170144 This leaflet was last updated in October 2016



#### Back of top visible panel

108mm	106mm	105mm	104mm	104mm	104mm
<ul> <li>Parahydroxybenzoates: may cause allergic reactions, possibly delayed</li> <li>delayed</li> <li>delayed</li> <li>delayed</li> <li>a colum and therefore care should be exercised in patients on a sodium restricted diet.</li> <li>Potassium: Each 10 ml dose of this medicine contains about 2 mmol of potassum and therefore care should be taken when taking drugs which can increase potastanne levels.</li> <li>HOW TO TAKE ACIDEX ADVANCE</li> <li>To be alken of ymouth, after medis and at bedfines. Blacke bottle well medicines. If you are unsure how to use this medicine, check with your doctor or pharmacist.</li> </ul>	Adults and children over 12       5 - 10 ml         years and the Elderly:       Children under 12 years:       only under medical supervision         WARNING: DO NOT EXCEED THE STATED DOSE       Hy out ake medicine than you should         Verderse is very unlikely but if it occurs it may cause bloating.       Hy out ake medicine         Hy out ake medicine       It as soon as you remember, Do not take a double dose to make up for the forgotten dose.	4. POSSIBLE SIDE EFFECTS Like all medicines, this product can cause die effects, although not everydoory gette that not 1 nOOD satisatistic. Year zalaxie who are sensitive to the ingredients can develop allergic reactions such as difficulty treathing, hives and swelling of the face. If this occurs you should stop taking the medicine and seek immediate medical attention. Reporting of side effects: If you get any side effects, tak to your doctor, pharmacist or nurse. This includes any possible side effects not listed in this leaflet. You can also report dis effects derived in the selent. You can also report dis effects derived you have Yolkow Card Schmen at more than the select of this medicine.	HOW TO STORE ACIDEX ADVANCE Kepp out of the sight and reach of children.     Don ot use this product after the excity date which is stated on the     pack. The excity date refers to the last day of that month.     Medicines studie not be disposed of via wasterwater or household     waste. Ask your pharmacist how to dispose of medicines no longer     required. These measures will help to protect the environment.     FURTHER INFORMATION     What Acidex Advance contains:     The active ingredients are: Sodium alginate 1000 mg/10 ml.     Potassium hydrogen carbonate 200 mg/10 ml	The other ingredients are: Calcium Carbonate, Carbomer, Socium Hydroxide, Sacchaim Sodium, Ethy Carbonator, Sacchaim Sodium, Ethy Representation of the Carbonate State State (2016) (2016) (2016) (2016) (2016) (2016) (2016) Perpermini Oil and Purified Water (see and of Section 2 for further information) What Acidex Advanceo looks like and contents of the pack This medicine is a perpermini flavoured while or cream coloured suspension. It comes in amber glass bottles of 150 ml, 250 ml, 300 ml and 500 ml with white polypropylene caps. Not all pack sizes may be marketed.	Manufacturer/Marketing Authorisation Holder Prewood Laboratories Limited, Ballymacarbry, Clonmel, Co. Tipperizy, Ireland. PL 04917/0144 This leaflet was last updated in October 2016



### ACIDEX ADVANCE ORAL SUSPENSION

126mm	126mm	128mm	131mm	131 mm	Front Top panel: 133mm
PACKAGE LEAFLET: INFORMATION FOR THE USER Acides Advance Oral Suspension sodium alignate 1000 mg/10 ml, potassium hydrogen carbonate 200 mg/10 ml Read all of this leaflet carefully before you start taking medicine. This medicines is available without prescription. However, you still need to additional taken and the start of the start of the start doctor if your symptoms worsen or do not improve after seven days. You have any further questions, ask your doctor or plasmacid. If any of the side fields type startus, or if your doctor or plasmacid. If any of the side fields type startus, or if your doctor or plasmacid. If any of the side fields type startus, or if your doctor or plasmacid. If any of the side fields type startus, or if your doctor or plasmacid.	In this leafet:      What Acides Advance is and what it is used for      Before you take Acides Advance Before you take Acides Advance Acides Advance Acides Acides Advance Acides Acides Advance Acides Acides Advance Before Acides Before Acides Advance Before Acides Before Acides Before Acides Before Before Acides Before B	<ul> <li>keeping the stomach contents away from the lining of the food pipe to relieve the symptoms of heartburn and acid indigetion. It can therefore be taken to any store the symptoms of conditions such as hinking the heartburn of muscle through a muscle well), reflux osciphagitis (inflamed foodpipe) and symptoms of hoursness and other vice disorders, some finval and cough associated with reflux. Recan also be taken to control heartburn symptoms stomach acid such as Proton Pump Inhibitors ((PHig) or H2 Antagonists.</li> <li>BEFORE YOU TAKE ACIDEX ADVINCE Do not take Acidox Advance if you: including the eaters of hydroxybenzoates (parabens) (see Section 8 and end of Section 2)</li> </ul>	Take special care with Acidex Advance You must led your doctor or pharmacial any where special care if you an: 'You must led your doctor or pharmacial any which can increase potassium levels, or suffer from too must cardia unit built bolds (see and a facction 2) • trating children younger than 12 years of age, as this is not generally recommended, except on medical advice If symptoms penist for more than 7 days contact your doctor or pharmacist. <b>Taking this medicine with food and drink</b> This medicine bould be taken after meals and a bedfine. <b>Pregnancy and breast-feeding</b> This medicine built be the main after the bedfine.	Driving and using machines There are no known effects of this medicine on ability to drive or operate machinesy: Important information about some of the ingredients of Acidex Advance This medicine also contains: Parallytic acybero cates, or this medicine contains about 51 mms of sodium and herefore care should be exercised in patients on a sodium restricted dist. Potasium: Each 10 ml does of this medicine contains about 22 mmol of potasium: and Benefore care should be taken when taking drugs which can increase potasium levels.	<text></text>

Back of Front Top panel: 133mm	131 mm	131mm	128mm	126mm	126mm
HOW TO TAKE ADIDEX ADVANCE     De take hybrid modify, after masks and at bedine. Shake bottle well before use.     Leave 1-2 hours between taking this modifien and other medicines. If you are     unsure how to use this medicine, check with you doctor or pharmadist.     Adults and children over 12 5 - 10 ml     years and the Eldery:     Children under 12 years: only under medical supervision     WARNING: DO NOT EXCEED THE STATED DOSE     Hyou take more of this medicine than you should     Overdose is very unlikely but if it occurs it may cause bloating.	If you lorget to take this medicine. If you forget to take your medicine, take it as soon as you remember, <b>Do not</b> take a double double to the forgotion dose. <b>4. POSSIBLE SIDE EFFECTS</b> Like all medicines, this product can cause side effects, although not everybody gets them. <b>2. Very rately (task tahn 1 in 10.000 patients):</b> <b>9. Patients who are sensitive to the ingredients can develop allergic reactions such as difficulty breathing, hives and swelling of the face. If this occurs you should stop taking the medicine and seek immediate medical attention.</b>	Reporting of side effects: If you pell any side effects that the your doctor, pharmacist or nurse. This includes any possible side effects not listed in this leaflet. You can also report side effects directly vala the Yallow card Scheme at www.mhra.gov.uk/yeliow.card. By reporting side effects you can help provide more information on the safety of this medicine. 5. HOW TO STORE ACIDEX ADVANCE Keep out of the sight and reach of children. Do not solve sight and reach of children. Do not solve signould after the expiry dide which is stated on the pack. The Medicines should not be disposed of via watewater or household waste. Ask your pharmacisch two to dispose of medicines no longer required. These measures will help to protect the environment.	<ol> <li>FURTHER INFORMATION What Acides Advance contains:         <ul> <li>The active ingredients are: Sodium alguate 1000 mg/10 ml, Potassium hydrogen catonale 200 mg/10 ml</li> <li>The other ingredients are: Calcium Catoboate, Carboner, Sodium mg/mg/mg/mg/mg/mg/mg/mg/mg/mg/mg/mg/mg/m</li></ul></li></ol>	Nanutacturer/Marketing Authorisation Holder Pinewood Laboratorias Limited, Ballymacathry, Clornel, Co. Tipperary, Ireland. PL 04917/0144 This leaffet was last updated in October 2016	



## ACIDEX ADVANCE ORAL SUSPENSION

126mm	126mm	128mm	131mm	131 mm	Front Top panel: 133mm
PACKAGE LEAFLET: INFORMATION FOR THE USER Acides Advance Oral Suspension sodium alignate 1000 mg/10 ml, potassium hydrogen carbonate 200 mg/10 ml Ised all of the leafter carefully bodie you satisfication. This medicine is available without poscription. However, you all med to use the product carefully to get the best results from I. You must contact a doctor if your symptoms worsen or do not improve after seven days. - Keep this leafter. You may need to read it again. Dehamotist - I any of the side effects gets serious, or if you notice any side effects not listed in this leafter, lease tell your doctor or pharmacist.	In this leafer:     What Acides Advance is and what it is used for     Before you take Acides Advance     How to take Acides Advance     How to take Acides Advance     How to take Acides Advance     What Acides Advance     Acides Advance     Acides Acides Advance     Acides Acides Advance     Acides Acides Advance     Acides Acides Advance     How the Acides Advance     Acides Acides Advance     Acides Acides Advance     Acides Acides Advance     Acides Acides Acides Advance     Acides Acides Acides Advance     Acides Acides Acides Advance     How the Acides Acides Advance     Acides Acides Acides Advance     Acides Acides Acides Acides     Acides Acides Acides     Acides Acides Acides     Acides Acides Acides     Acides Acides     Acides Acides Acides     Acides Acides     Acides Acides     Acides Acides     Acides     Acides Acides     Acides     Acides     Acides Acides     Acides	<ul> <li>keeping the stomach contents away from the liming of the food pipe to relieve the symptoms of heartburn and acid indigetion. It can therefore be laken to and relieve the symptoms of conditions such as histues hermal (portugion of muscle through a muscle wall), reflux eesophagits (inflamed foodpipe) and symptoms of hoursmenss and other vice discusters, sore throat and cough symptoms of hoursmenss and other vice discusters, sore throat and cough which may occur when taking, or following withdrawal of medication to reduce stomach and such as Proton Pump Inhibitors (PPI) or H2 Antagonists.</li> <li>EFCOE VOI TAKE ACIDEX ADVANCE Do not take Acides Advance If you: an alergic (hypersensitive) to any of the ingredients in this medicine, including the setters of hydroxybenzoates (parabens) (see Section 6 and and d Section 2)</li> </ul>	Take special care with cloics: Advance Take special care with cloics: Advance and the special care of the special care if you are: an a sodium restricted det, taking drugs which can increase potasisum levels, or suffer form too much carbon in the block (see <i>end</i> of section 2) recommended, except or melocial advice If symptoms persist for more than 7 days contact your doctor or pharmacist. <b>Taking this medicines with food and drink</b> <b>This medicines should be taken after masks and at bedime.</b> <b>Pregancy and breast-feeding</b> <b>Prise many trease therefore</b> <b>Prise marks are build or block and breast-feeding</b> , however it is recommended to limit the treatment duration as much as possible.	Driving and using machines There are no known effects of this medicine on ability to drive or operate machiney. Important information about some of the ingredients of Acidex Advance This medicine also contains. Important information about some of this medicine contains about 5 nm of a sodium and herefore care should be exercised in patients on a sodium restricted det. Important herefore are should be taken when taking drugs which can increase potassium levels.	

Back of Front Top panel: 133mm	131 mm	131mm	128mm	126mm	126mm
HOW TO TAKE ACIDEX ADVANCE     To be kielen yondyn afwr rania and at badines. Shake botte well before uae. Leave 1-2 hours between taking this medicine and other medicines. If you are unsure how to use this medicine, check with your doctor or pharmacist.     Aduts and children over 1:2 5-10 mi     years and the Elderly:     Children under 12 years: only under medical supervision     WARNING: DO NOT EXCEED THE STATED DOSE     Hyou take more of this medicine than you should     Overdose is very unikely but if a cours it may cause bloating.	If you forget to take this medicine     If you forget to take your medicine, take it as soon as you remember, Do not     take a double does to make up the forgotten does. <b>4. POSBLE SDE FFECTS</b> Like all medicines, this product na cause side effects, although not everybody     gets them. <b>Yary carely desk than 1 in 10.000 patients</b> : <b>* * Patients who are semsitive to the ingredients can develop allergic     reactions such as difficulty transfing, hives and swelling of the flace. If this     out you should stop taking the medicine and seek immediate medical     attention. </b>	Reporting of taide effects:     If you give any side effects, this is work of cotor, pharmacist or nurse. This     includes any possible side effects not listed in this leaflet. You can also report     side effects directly via the Valkov Card Schema et     www.mina.gov.uk/eliloward. By reporting side effects you can help provide     more information on the salely of this medicine.     S. HOW TO STORE ACIDEX ADVANCE     Keep out of the sight and reach of children.     Do not store also of children.     Do not store also of this medicine.     medicine and local medicine and local medicine.     Do not store also of this medicine.     Model not black also of this medicine.     Do not store also of this medicine.	<ol> <li>FURTHER INFORMATION What Acides Advance contains: In the active ingredients are: Sodium algorithm ingredients are: Sodium algorithm ingredients are: Calcium Cantonate. Carlonner, Sodium The other ingredients are: Calcium Cantonate. Carlonner, Sodium Parahydrovheracedia (ECIA), Buly Parahydrovheraceta, ISAPO Parahydrovheracedia (ECIA), Buly Parahydrovheraceta, ISAPO Parahydrovheraceta, ISAPO Active Parahydrovheraceta, ISAPO Parahydrovheraceta, ISAPO Parahydro</li></ol>	Manufacturer/Marketing Authorisation Holder Pinewood Latonoines Limited, Balymacathy, Commel, Commel, P. 049170144 This leaflet was last updated in October 2016	

#### Each 10 ml of the oral suspension contains 1000 mg of sodium alginate and 200 mg of potassium hydrogen carbonate. Also contains parahydroxybenzoates (Parabens, E214 and E216) which contains parahydroxybencoates (Parabens, E214 and E216) which may cause allegic reactors (possibly delayed). This medicinal product contains about 5.1 mmol of sodium and 2 mmol of potassium per 10 ml dose. To be taken into consideration by patients on a controlled sodium diet or when taking drugs which can nercease potassium levels. Care should also be taken if or calcium controlled diet. Read the attached leaflet carefully before use. To be taken by mouth after meals and a bedrime. Shake bottle well before use. Leave 1:2 hours between taking this medicine and other medicines. Keyp us thetween taking this medicine and other medicines. Row out of the sight and reach of children. Take special care in prior are allergic to any of the interdents of this medicine. Store below 25°C. Do not use after the expiry date shown on the tabel. Do not refrigerate or freeze. LABEL SIZE: 200 x 75mm Leaflet size: 643 x 75mm (163 161 160 159) dvan Heartburn and P 500 ml stion Suspension MA Holder: P 500 Pinewood Laboratories Ltd., Ballymacarbry, Clonmel, Co. Tipperary, Ireland PL 04917/0144 23LL05141PW PEPPERMINT FLAVOUR ||+ 3LL4859 TEMPLATE art 22/01/2016 13:28 Proof s sect as ÷. 159mm 160mn 161mm BEFORE YOU TAKE ACIDEX ADVANCE Do not take Acidex Advance if you: are allergic (hypersensitive) to any of the ingredients in this medicine, including the esters of hydroxybenzoates (parabens) (see Section 6 and end of Section 2) PACKAGE LEAFLET: INFORMATION FOR THE USER Possible side effects How to store Acidex Advance Acidex Advance Oral Suspension Further informatio sodium alginate 1000 mg/10 ml, potassium hydrogen carbonate 200 mg/10 ml WHAT ACIDEX ADVANCE IS AND WHAT IT IS USED FOR Acidex Advance Oral Suspension (referred to as 'Acidex Advance' throughout this leaflet) belongs to a group of medicines called 'reflux suppressants'. Felfux is when the acid stomach contents for acid indigestion. This medicine contains the active ingredients sodium alginate and polassium hydrogen carbonate which together form a protective layer at the top of your stomach to stop reflux from happening by keeping the stomach contents away from the lining of the food pipe to refleve the symptoms of hearthour and acid indigestion. It can therefore be taken to prevent and the protective takes and the protective layer at the reformed by the protective layer at the top of your stomach to stop refleve the symptoms of hearthour and acid indigestion. It can therefore be taken to prevent and the protective layer at the protective layer at the professor by the food pipe to refleve the symptoms of hearthour and acid indigestion. It can therefore be taken to prevent and the protective layer at the symptom stop and the protective layer at the food pipe to refleve the symptoms of hearthour and acid indigestion. It can therefore be taken to prevent and the symptomestic protective layer at the symptomestic layer at the symptomestic layer at the symptomestic layer laye Take special care with Acidex Advance Read all of this leaflet carefully before you start taking this medicine. This medicine is available without prescription. However, you siln need to use the product carefully to get the best results from it. You must contact a doctor if your symptoms worsen or do taxes specual Care with ActionX ADVAICE You must elily our doctor or pharmacist and take special care if you are: • on a sodium restricted diet, taking drugs which can increase potassium levels, or suffer from too much calcium in the blood (see end of section 2) • treating children younger than 12 years of age, as this is not generally recommended, except no mericinal adviso. not improve after seven days. Keep this leaflet. You may need to read it again. on medical advice If you have any further questions, ask your doctor or pharmacist. If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet, please tell your doctor or pharmacist. If symptoms persist for more than 7 days contact your doctor or pharmacist. relieve the symptoms of acid reflux, including during pregnancy and relieve the symptoms of conditions such as hiatus hernia (protrusion of muscle through a muscle wall), reflux oesophagitis Taking this medicine with food and drink This medicine should be taken after meals and at bedtime (inflamed foodpipe) and symptoms of hoarseness and other voice disorders, sore throat and cough associated with reflux. It can also be taken to control heartburn symptoms which may occu

- In this leaflet: 1. What Acidex Advance is and what it is used for 2. Before you take Acidex Advance 3. How to take Acidex Advance

#### 161mm

WARNING: DO NOT EXCEED THE STATED DOSE

#### If you take more of this medicine than you should ose is very unlikely but if it occurs it may cause bloating

If you forget to take this medicine

when taking, or following withdrawal of medication to reduce stomach acid such as Proton Pump Inhibitors (PPIs) or H2 Antagonists.

f you forget to take your medicine, take it as soon as you remember, **Do not** take a double dose o make up for the forgotten dose.

#### POSSIBLE SIDE EFFECTS

- 4. POSSIBLE SIDE EFFECTS Like all medicines, this product can cause side effects, although not everybody gets them. Very rarely (less than 1 in 10.000 patients); Patients who are sensitive to the ingredients can develop allergic reactions such as difficulty breathing, hives and swelling of the face. If this occurs you should stop taking the medicine and seek immediate medical attention.

# If you get any side effects, all to your doctor, pharmacist or nurse. This includes any possible side effects not listed in this leaflet. You can also report side effects directly via the Yellow Card Scheme at www.mra.gov.uk/gellowcard. By reporting side effects you can help provide more information on the safety of this medicine.

Reporting of side effects:

HOW TO STORE ACIDEX ADVANCE Keep out of the sight and reach of children. Do not store above 25°C. Do not refrigerate or freeze. Do not use this product after the expiry date which is stated on the pack. The expiry date refers to

Pregnancy and breast-feeding This medicine can be used during pregnancy and breast-feeding, however it is recommended to limit the treatment duration as much as possible.

160mm

the last day of that month. Medicines should not be disposed of via wastewater or household waste. Ask your pharmacist how to dispose of medicines no longer required. These measures will help to protect the environment

### FURTHER INFORMATION

FURTHER INFORMATION
What Acidex Advance contains:
 The active ingredients are: Sodium alginate 1000 mg/10 ml, Potassium hydrogen carbonate
 200 mg/10 ml

## ACIDEX ADVANCE ORAL SUSPENSION

## 

Each 10 mi of the crait suspension contains 1000 mg of sodium alignate and 200 mg of potassium hydrogen carbonate. Also contains parahydroxyberzoates (Parabens, E214 and E216) which may cause alignic reactions (possibly delayed). This medicinal product contains about 5.1 mmol of sodium and 2 mmol of potassium per 10 ml dose. To be taken into consideration by controlled diet. Read the attached leafet carefully before use. To be taken hy mouth after meals and at bettime. Shake botthe well before uset. Listy 0.1 Florid so the signit and reach of children. Take special carefully and subject to may differ the normal of the medicine. Since solid the signit and reach of children. Take special carefully and subject to may differ the normal of this medicine. Sitem below 26°C Do noruse after the expiry data shown on the listen. Do not reference. dvan Res Palenate Pre Heartburn and label. Do not refrigerate or freeze. P 500 ml estion Suspension MA Holder: Pinewood Laboratories Ltd., Ballymacarbry, Clonmel, Co. Tipperary, Ireland PL 04917/0144 23LL05141PW DEDDEDMINT EL AVOLID

Top visible panel

163mm

159mm

Each 10 ml of the oral suspension contains 1000 mg of sodium

The other ingredients are: Calcium Carbonate, Carbonner, Sodium Hydroxide, Saccharin Sodium, Ethyl Parahydroxybenzoate (E214), Propyl Parahydroxybenzoate (E216), Butyl Parahydroxybenzoate, Isopropyl Alcohol, Peppermint Oil and Purified Water (see end of Section 2 for further information)

# What Acidex Advance looks like and contents of the pack This medicine is a peppermint flavoured white or cream coloured suspension. It comes in amber glass bottles of 150 mi, 200 mi, 250 ml, 300 ml and 500 ml with white polypropylene caps. Not all pack sizes may be marketed.

Manufacturer/Marketing Authorisation Holder Pinewood Laboratories Limited, Ballymacarbry, Clonmel, Co. Tipperary, Ireland. PL 04917/0144

This leaflet was last updated October 2016

 HOW TO TAKE ACIDEX ADVANCE To be taken by mouth, after meals and at bedtime. Shake bottle well before use. Leave 1-2 hours petween taking this medicine and other medicines. If you are unsure how to use this medicine, check with your doctor or pharmacist. Adults and children over 12 years and the Elderly: 5-10 ml Children under 12 years: only under medical supervision

163mm

Important information about some of the ingredients of Acidex Advance This medicine also contains: Parahydroxybenzoates: may cause allergic reactions, possibly delayed Sodium: Each 10 mi dose of this medicine contains about 5.1 mmol of sodium and therefore care should be exercised in patients on a sodium restricted of terms of potassium and therefore care should be taken when taking drugs which can therease potassium and therefore care should be taken when taking drugs which can therease potassium levels.

Driving and using machines There are no known effects of this medicine on ability to drive or operate machinery.